
Updated 8/4/2016 

CLEVELAND COUNTY EMPLOYEE PHARMACY PROGRAM CATEGORY I FORMULARY 

NO FEE FOR INSURED EMPLOYEES/SPOUSES AND DEPENDENTS 

***NOTE: FORMULARY SUBJECT TO CHANGE BASED ON DRUG COST AND AVAILABILITY*** 

 

1.  TOBACCO CESSATION 

 NICOTINE (NICODERM CQ) 7MG/24HR, 14MG/24HR, & 21MG/24HR PATCHES  

 NICOTINE (NICORETTE) 2MG AND 4MG GUM 

 NICOTROL 10MG INHALER 

 NICOTINE (NICORETTE) 2MG AND 4MG LOZENGE 

 BUPROPION SR (ZYBAN) 150MG TABS 

 CHANTIX  STARTING MONTH & CONTINUING MONTH PAKS 

 

2.  ANTIBIOTICS 

 ORAL 

o AMOXICILLIN (AMOXIL) 200MG/5ML, 250MG/5ML, AND 400MG/5ML SUSP 

o AMOXICILLIN (AMOXIL) 250MG & 500MG CAPS 

o AMOXICILLIN (AMOXIL) 875MG TABS 

o AMOXICILLIN/POT CLAV (AUGMENTIN) 200 MG/28.5MG/5ML AND 400MG/57MG/5ML SUSP 

o AMOXICILLIN/POT CLAV (AUGMENTIN ES) 600MG/42.9MG/5ML SUSP 

o AMOXICILLIN/POT CLAV (AUGMENTIN) 500/125MG, 875/125MG TABS 

o AMPICILLIN 250MG, 500MG CAPS 

o AZITHROMYCIN (Z-PAK) 250MG (TRI-PAK) 500MG TABS 

o AZITHROMYCIN SUSPENSION 

o CEFDINIR (OMNICEF) 300MG CAPS 

o CEFDINIER (OMNICEF) 125MG/5ML AND 250MG/5ML- SUSPENSION 
o CEFUROXIME (CEFTIN) 250MG, 500MG TABS 

o CEPHALEXIN (KEFLEX) 250MG AND 500MG CAPS 

o CEPHALEXIN (KEFLEX) 250MG/5ML SUSP 

o CIPROFLOXACIN (CIPRO) 500MG & 750MG TABS 

o CLINDAMYCIN (CLEOCIN) 150MG CAPS 

o CLARITHROMYCIN (BIAXIN) 500MG TABS 

o DAPSONE (ACZONE) 25MG TABS 

o DOXYCYCLINE HYCLATE (VIBRAMYCIN) 20MG TABS (TWICE DAILY – ROSACEA) 

o DOXYCYCLINE  MONOHYDRATE 50MG AND 100MG CAPS 

o LEVOFLOXACIN (LEVAQUIN) 500MG, 750MG TABS 

o METRONIDAZOLE (FLAGYL) 500MG TABS 

o MINOCYCLINES (MINOCIN) 50MG, 100MG CAPS 

o NITROFURANTOIN (MACROBID) 100MG CAPS (12 HR DOSING) 

o PENICILLIN VK  250MG/5ML SUSP 

o PENICILLIN VK 250MG AND 500MG TABS 

o TRIMETHOPRIM 100MG TABS 

o SULFAMETHOXAZOLE/TRIMETHOPRIM (SEPTRA DS, BACTRIM DS) 800/160MG TABS 

o SULFAMETHOXAZOLE/TRIMETHOPRIM (SULFATRIM) 200/40MG-5ML SUSP 

 TOPICAL 

o CLINDAMYCIN (CLEOCIN T) 1% SOLUTION 

o MUPIROCIN (BACTROBAN) 2% OINTMENT 22GM 

o SILVER SULFADIAZINE (SILVADENE) 1% CREAM 20GM 

 

3.  ANTIFUNGALS 

 ORAL 

o FLUCONAZOLE (DIFLUCAN) 100MG, 150MG, AND 200MG TABS 

o GRISEOFULVIN (GRIS-PEG) 125MG/5ML LIQUID 

o NYSTATIN (NYSTOP) 100,000UNITS/ML ORAL SUSP 

o TERBINAFINE (LAMISIL) 250MG TABS 

 TOPICAL 

o CLOTRIMAZOLE (LOTRIMIN) 1% CREAM 30GM 

o BETAMETHASONE/CLOTRIMAZOLE (LOTRISONE) 0.05%/1% CREAM 15GM  

o KEYTOCONAZOLE 2% SHAMPOO 118ML 

o NYSTATIN CREAM 15GM 

o NYSTATIN (NYAMYC) POWDER 15GM 
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 VAGINAL 

o CLOTRIMAZOLE (GYNE-LOTRIMIN) 1% VAGINAL CREAM 45GM 

 

4.  ANTIVIRALS 

 ACYCLOVIR (ZOVIRAX) 400MG AND 800MG TABS 

 FAMCICLOVIR  (FAMVIR) 500MG TABS 

 VALACYCLOVIR (VALTREX) 500 MG TABS 

 

5.  BLOOD MODIFIERS 

 ASPIRIN EC 81MG AND 325MG TABS 

 CLOPIDOGREL (PLAVIX) 75MG TABS 

 WARFARIN (COUMADIN) TABS 1MG, 2MG, 3MG, 5MG, 7.5MG AND 10MG 

 

6.  LIPID LOWERING AGENTS 

 ATORVASTATIN (LIPITOR) 10MG, 20MG, 40MG, AND 80MG TABS 

 FENOFIBRATE 134MG CAPS AND 160MG TABS 

 FISH OIL 1000MG CAPS 

 GEMFIBROZIL (LOPID) 600MG TABS 

 LOVASTATIN (MEVACOR) 10MG, 20MG, AND 40MG TABS 

 NIACIN TIMED-RELEASE 500MG TABS 

 PRAVASTATIN (PRAVACHOL) 20MG AND 40MG TABS 

 SIMVASTATIN (ZOCOR) 10MG, 20MG, 40MG, AND 80MG TABS 

 

7.  CARDIAC DRUGS AND ANTIHYPERTENSIVES 

 ANTI-ARRHYTHMICS 

o AMIODARONE (CORDARONE, PACERONE) 200MG TABS 

o FLECAINIDE ACETATE (TAMBOCOR)100MG AND 150MG TABS 

 

 DIURETICS 

o AMILORIDE (MIDAMOR) 5MG TABS 

o CHLORTHALIDONE (HYGROTON) 25 MG TABS 

o FUROSEMIDE (LASIX) 20MG, 40MG AND 80MG TABS 

o HCTZ (HYDROCHLOROTHIAZIDE) 12.5MG CAPS, 25MG AND 50MG TABS 

o INDAPAMIDE 1.25MG AND 2.5MG TABS 

o SPIRONOLACTONE (ALDACTONE) 25MG AND 100MG TABS 

o TRIAMTERENE/HCTZ (DYAZIDE) 37.5/25MG AND 75/50MG TABS 

 

 BETA BLOCKERS 

o ATENOLOL (TENORMIN) 25MG AND 50MG TABS 

o BISOPROLOL (ZEBETA) 5MG AND 10MG TABS 

o METOPROLOL (LOPRESSOR) 25MG AND 50MG TABS 

o METOPROLOL ER (TOPROL XL) 25MG, 50 AND 100MG TABS 

o PROPRANOLOL (INDERAL) 10MG,  20MG, 40MG 

 

 APLHA/BETA ADRENERGIC BLOCKING AGENTS 

o CARVEDILOL (COREG)  3.125 MG, 6.25MG, 12.5MG, AND 25MG TABS 

o LABETALOL (TRANDATE) 200MG TABS 

 

 CALCIUM CHANNEL BLOCKERS 

o AMLODIPINE (NORVASC) 2.5MG, 5MG, AND 10MG TABS 

o DILTIAZEM 30MG TABS 

o DILTIAZEM XR (CARDIZEM CD) 120MG, 180MG, & 240MG CAPS 

o NIFEDIPINE XL (NIFEDICAL XL) 30MG TABS 

o VERAPAMIL (CALAN, VERELAN) 120MG SR CAPS, 180MG SR AND 240MG SR TABS 

 

 CENTRALLY ACTIVE AGENTS AND VASODILATORS 

o CLONIDINE (CATAPRES) 0.1MG AND 0.2MG TABS 

o DOXAZOSIN (CARDURA) 2MG AND 4MG TABS 

o GUANFACINE (INTUNIV) 1MG TABS 

o HYDRALAZINE (APRESOLINE) 10MG, 25MG, AND 50MG TABS 

o METHYLDOPA (ALDOMET) 500MG TABS 

o TERAZOSIN (HYTRIN) 1MG, 2MG, 5MG, AND 10MG CAPS 
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 ACE INHIBITORS 

o BENAZEPRIL (LOTENSIN) 10MG, 20MG,  AND 40MG TABS 

o ENALAPRIL (VASOTEC) 2.5MG, 5MG,  10MG, 20MG AND 40MG TABS 

o FOSINOPRIL (MONOPRIL)  40MG TABS 

o LISINOPRIL ( ZESTRIL) 5MG , 10 MG, AND 20MG TABS 

o MOEXIPRIL (UNIVASC) 15MG TABS 

o QUINAPRIL (ACCUPRIL) 40MG TABS 

o RAMIPRIL (ALTACE) 5MG AND 10 MG CAPS 

 

 ANGIOTENSIN II RECEPTOR ANTAGONISTS 

o IRBESARTAN (AVAPRO) 150MG AND 300MG TABS 

o LOSARTAN (COZAAR) 25MG, 50MG, AND 100MG TABS 

o VALSARTAN (DIOVAN) 160MG TABS 

 

 ANTI-ANGINALS 

o ISOSORBIDE MONONITRATE ER (IMDUR ER) 30MG AND 60MG TABS 

o NITROGLYCERIN SUBLINGUAL 0.4MG TABS 

 

 ANTIHYPERTENSIVE COMBINATIONS 

o BISOPROLOL/HCTZ  (ZIAC) 5/6.25MG, AND 10/6.25MG TABS 

o LISINOPRIL/HCTZ ( ZESTORETIC) 10/12.5MG, 20/12.5MG AND 20/25MG TABS 

o LOSARTAN/ HCTZ (HYZAAR) 50/12.5MG, 100/12.5MG, 100/25MG TABS 
o VALSARTAN/HYDROCHLOROTHIAZIDE (DIOVAN HCT) 160/12.5MG, 160/25MG, & 320/25MG TABS 

 

8.  PAIN 

 ORAL 

o ACETAMINOPHEN W/CODIENE (TYLENOL #3) 300MG/30MG TABS AND 120/12MG PER 5ML LIQUID 

o BULTALBITAL/ACETAMINOPHEN/CAFFEINE (FIORICET) 50/325/40MG TABS (LIMIT 60 PER FILL) 

o DICLOFENAC SODIUM (VOLTAREN) 50MG, 75MG AND 100MG ER TABS 

o ETODOLAC (LODINE) 400MG TABS 

o HYDROCODONE/ACETAMINOPHEN (NORCO,VICODIN,LORTAB) 5/325MG,7.5/325MG,& 10/325MG TABS 

o HYDROCODONE/IBUPROFEN (VICOPROFEN) 7.5/200MG TABLETS  

o IBUPROFEN (ADVIL, MOTRIN) 600MG AND 800MG TABS 

o INDOMETHACIN (INDOCIN) 25MG AND 50MG CAPS 

o KETOROLAC (TORADOL) 10MG TABS AND 60MG/2ML IM INJ 

o MELOXICAM (MOBIC) 7.5MG AND 15MG TABS 

o NABUMETONE (RELAFEN) 750MG TABS 

o NAPROXEN (NAPROSYN, ALEVE) 375MG AND 500MG TABS 

o TRAMADOL HCL (ULTRAM) 50MG TABS 

o TRAMADOL/ACETAMINOPHEN (ULTRACET) 37.5MG/325MG TABS 

o PHENAZOPYRIDINE (AZO) 95MG TABS 

 TOPICAL 

o LIDOCAINE 4% GEL 

 

9.  ANTICONVULSANTS 

 GABAPENTIN (NEURONTIN)100MG, 300MG, 400MG CAPS AND 600MG, 800MG TABS 

 LAMOTRIGINE (LAMICTAL) 25MG, 100MG, AND 200MG TABS 

 LEVETIRACETAM (KEPPRA) 500MG TABS 

 OXCARBAZEPINE (TRILEPTAL) 300MG TABS 

 PHENYTOIN ER (DILANTIN) 100MG CAPS 

 PRIMIDONE (MYSOLINE) 50MG AND 250MG TABS 

 TOPIRAMATE (TOPAMAX) 25MG, 50MG, AND 100MG TABS 

 ZONISAMIDE (ZONEGRAN) 25MG AND 100MG CAPS 

 

10.  ANTIDEPRESSANTS 

 AMITRIPTYLINE (ELAVIL) 10MG, 25MG, AND 50MG TABS 

 BUPROPION (WELLBUTRIN) IR 100MG TABS 

 BUPROPION (WELLBUTRIN) SR 150MG TABS 

 BUPROPION (WELLBUTRIN) XL 150MG & 300MG TABS 

 CITALOPRAM (CELEXA) 10MG, 20MG, AND 40MG TABS  

 DOXEPIN (SILENOR) 25MG CAPS 

 DULOXETINE (CYMBALTA) 30 MG DR AND 60 MG DR CAPS 

 ESCITALOPRAM (LEXAPRO) 5MG, 10MG AND 20MG TABS  
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 FLUOXETINE (PROZAC) 10MG TABS AND 20MG CAPS   

 IMIPRAMINE (TOFRANIL) 25MG AND 50MG TABS 

 NORTRIPTYLINE (PAMELOR) 10MG AND 25MG CAPS 

 PAROXETINE (PAXIL) 20MG, 40MG TABS 

 SERTRALINE (ZOLOFT) 25MG, 50MG AND 100MG TABS  

 TRAZODONE (DESYREL) 50MG, 100MG,  AND 150MG TABS 

 VENLAFAXINE (EFFEXOR) 37.5MG ER, 75MG ER, AND 150MG ER CAPS 

 

11.  ANTIPSYCOTICS 

 OLANZAPINE (ZYPREXA) 2.5MG AND 7.5MG TABS 

 QUETIAPINE (SEROQUEL) 25MG AND 50MG TABS 

 RISPERIDONE (RISPERDAL) 0.5MG, 2MG, AND 3MG TABS 

 THIORIDAZINE (MELLARIL) 25MG AND 50MG TABS 

 

12.  ANTIANXIETY/ SLEEP 

 ALPRAZOLAM (XANAX) 0.5MG AND 1MG TABS 

 BUSPIRONE (BUSPAR) 10MG AND 15MG TABS 

 CLONAZEPAM (KLONOPIN) 0.5MG, 1MG, 2MG TABS 

 CLORAZEPATE (TRANXENE) 7.5MG TABS 

 DIAZEPAM (VALIUM) 2MG, 5MG AND 10MG TABS 

 ESZOPICLONE (LUNESTA) 1MG, 2MG, & 3MG TABS 

 HYDROXYZINE PAMOATE (VISTARIL) 25MG CAPS 

 LORAZEPAM (ATIVAN) 0.5MG AND 1MG TABS 

 TEMAZEPAM (RESTORIL) 15MG AND 30MG CAPS 

 TRIAZOLAM (HALICON) 0.25MG TABS 

 ZOLPIDEM (AMBIEN) 5MG AND 10MG TABS 

 

13.  OPHTHALMIC (EYE) 

 CIPROFLOXACIN (CILOXAN) 0.3% OPHTH SOLN 5ML 

 DICLOFENAC 0.1% OPHTH SOLN 

 DORZOLAMIDE/TIMOLOL (COSOPT) OPHTH SOLN 10ML 

 ERYTHROMYCIN (ILOTYCIN, ROMYCIN) 0.5% OPHTH OINTMENT 3.5GM 

 GENTAMICIN (GARAMYCIN, GENTAK) 0.3% OPHTH SOLN 5ML 

 KETOTIFEN (ZADITOR, ALAWAY) 0.025% OPHTH SOLN 5ML 

 LATANOPROST (XALATAN) 0.005% OPHTH SOLN 2.5ML 

 NEOMYCIN/POLYMYXIN B/DEXAMETHASONE (MAXITROL) 3.5MG/10,000UNITS/0.1% OPHTH SUSP 5ML 

 OLOPATADINE (PATANOL) 0.1% OPTH SOLN 5ML 

 PREDNISOLONE ACETATE (OMNIPRED) 1% OPHTH SOLN 5ML 

 SULFACETAMIDE/ PREDNISOLONE (BLEPHAMIDE) 10%/0.25% OPHTH SOLN 

 SULFACETAMIDE (BLEPH 10) 10% OPHTH SOLN 

 TIMOLOL MALEATE (TIMOPTIC, BETIMOL) 0.5% OPHTH SOLN 5ML 

 TOBRAMYCIN (TOBREX) 0.3% OPHTH SOLN 5ML 

 TRIMETHOPRIM AND POLYMYXIN B (POLYTRIM) OPTH SOLN 10ML 

 

14.   GASTROINTESTINAL 

 BISACODYL (DULCOLAX) 5MG TABS 

 GAVILYTE G (COLYTE) 4 LITER POWDER FOR SOLN (COLONOSCOPY PREP) 

 DICYCLOMINE (BENTYL) 10MG AND 20MG CAPS 

 DIPHENOXYLATE/ATROPINE (LOMOTIL) 2.5/0.025MG TABS 

 ESOMEPRAZOLE (NEXIUM) 40MG CAPS 

 FAMOTIDINE (PEPCID) 20MG TABS 

 HYOSCYAMINE ER (LEVSIN, ANASPAZ) 0.375MG TABS AND SL 0.125MG TABS 

 LACTULOSE (CONSTULOSE) 10G/15ML SOLUTION 

 LANSOPRAZOLE (PREVACID) 30MG CAPS 

 MECLIZINE (ANTIVERT, DRAMAMINE) 25MG TABS 

 METOCLOPRAMIDE (REGLAN) 10MG TABS 

 OMEPRAZOLE (PRILOSEC) 20MG CAPS 

 ONDANSETRON (ZOFRAN) 4MG, 8MG TABS AND 4MG ODT, 8MG ODT  

 PANTOPRAZOLE (PROTONIX) 40MG TABS 

 PEG 3350 (MIRALAX) POWDER FOR SOLN 238GM & 527GM  

 PROCHLORPERAZINE (COMPAZINE) 10MG TABS 



Updated 8/4/2016 

 PROMETHAZINE (PHENERGAN) 25MG TABS 

 RANITIDINE (ZANTAC) 150MG TABS AND 15MG/ML SYRUP 

 RABEPRAZOLE (ACIPHEX) 20MG TABS 

 SUCRALFATE (CARAFATE) 1 GM TABS 

 SULFASALAZINE (AZULFIDINE) 500MG TABS 

 

15.  STEROIDS 

 ORAL 

o FLUDROCORTISONE (FLORINEF) 0.1MG TABS 

o PREDNISOLONE (ORAPRED) 15MG/5ML SLN 

o PREDNISONE 1MG,  5MG, 10MG, AND 20MG TABS 

 TOPICAL 

o BETAMETHASONE DIP AUGMENTED (DIPROLENE) 0.05% CREAM 15GM 

o BETAMETHASONE/CLOTRIMAZOLE (LOTRISONE) 0.05%/1% CREAM 15GM  

o FLUOCINONIDE (LIDEX) 0.05% OINTMENT 30GM 

o HYDROCORTISONE 1% CREAM 20 GM 

o HYDROCORTISONE 2.5% CREAM & OINTMENT 20GM 

o MOMETASONE FUROATE (ELEOCON) 0.1%  15GM 

o TRIAMCINOLONE (KENALOG) 0.025% CREAM 80GM 

o TRIAMCINOLONE (ARISTOCORT) 0.1% CREAM 15 GM AND 80GM 

 

16.  DIABETES 

 ORAL 

o GLIMEPIRIDE (AMARYL) 1MG, 2MG AND 4MG TABLETS 

o GLIPIZIDE (GLUCOTROL) 5MG AND 10MG TABS 

o GLIPIZIDE ER (GLUCOTROL ER) 2.5MG, 5MG AND 10MG TABS 

o GLYBURIDE (DIABETA) 5MG TABS 

o METFORMIN (GLUCOPHAGE) 500MG, 850MG, AND 1000MG TABS 

o METFORMIN ER (GLUCOPHAGE XR, FORTAMET) 500MG TABS 

o METFORMIN/GLYBURIDE (GLUCOVANCE) 5/500MG TABS 

o PIOGLITAZONE (ACTOS) 15MG, 30MG, AND 45MG TABS 

 INSULIN 

o HUMULIN R 100 UNITS/ML,  3ML & 10ML VIALS 

o HUMULIN N 100 UNITS/ML,  3ML & 10ML VIALS 

o HUMULIN 70/30 100 UNITS/ML,  3ML & 10ML VIALS 

 

17.  THYROID 

 ARMOUR THYROID 15MG, 30MG, AND 90MG TABS 

 LIOTHYRONINE (CYTOMEL) 5MCG TABS 

 METHIMAZOLE (TAPAZOLE) 10MG TABS 

 NATURE-THROID 6MG TABS 

 SYNTHROID BRAND 0.025MG, 0.050MG, 0.075MG, 0.088MG, 0.1MG, 0.112MG, 0.125MG, 0.137, 0.15MG AND 

0.175MG TABS 

 

18.  RESPIRATORY 

 ALBUTEROL (PROAIR, VENTOLIN) HFA INHALER (1 INHALER- 60 INHALATIONS) 

 ALBUTEROL INHALATION SOLN  0.083% (1 BOX- 25 VIALS) 

 IPRATROPIUM (ATROVENT) 0.02% INHALATION SOLN (1 BOX- 30 VIALS) 

 SPACER (TO BE USED IN CONJUNCTION WITH INHALER) 

 

19.  ALLERGIES 

 ANTIHISTAMINES  

o CETIRIZINE (ZYRTEC) 10MG TABS AND 5MG-5ML SLN 

o CYPROHEPTADINE 2MG/5ML SYRUP 

o DIPHENHYDRAMINE (BENADRYL) 50MG CAPS 

o FEXOFENADINE (ALLEGRA) 60MG AND 180MG TABS 

o HYDROXYZINE HCL (ATARAX) 10MG AND 25MG TABS 

o LEVOCETIRIZINE (XYZAL) 5MG TABS 

o LORATADINE (CLARITIN) 10MG TABS AND 5MG/5ML SLN 

o HYDROXYZINE 10MG/5ML LIQUID 

 LEUKOTRIENE RECEPTOR ANTAGONIST (ALSO USED TO TREAT ASTHMA) 

o MONTELUKAST (SINGULAIR) 4MG AND 5MG CHEWABLE TABS 

o MONTELUKAST (SINGLUAIR) 10MG TABS 
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 NASAL SPRAY 

o FLUTICASONE (FLONASE) 50MCG/SPRAY 

o IPRATROPIUM (ATROVENT) 0.03% AND 0.06% NASAL SPRAY 

 

20.  COUGH & COLD 

 BENZONATATE (TESSALON PERLE) 100MG AND 200MG CAPS 

 GUAIFENESIN (MUCINEX INGREDIENT) 400MG TABS 

 GUAIFENESIN/CODEINE (ROBITUSSIN AC) 100MG/10MG- 5ML SYRUP 

 GUAIFENESIN/DEXTROMETHORPHAN (ROBITUSSIN DM) 100MG/10MG-5ML SLN 

 HYDROCODONE/HOMATROPINE (HYDROMET, HYCODAN) 5/1.5MG /5ML SOLN (4 OZ) 

 PROMETHAZINE/DEXTROMETHORPHAN (PHENERGAN DM) 6.25MG/15MG- 5ML SYRUP 

 PSEUDOEPHEDRINE (SUDAFED, SUDOGEST) 30MG AND 60MG TABS 

 

21.  ARTHRITIC TREATMENTS 

 AZATHIOPRINE (IMURAN) 50MG TABS 

 LEFLUNOMIDE (ARAVA) 20MG TABS 

 

22.  MUSCLE RELAXANTS 

 BACLOFEN (LIORESAL) 10MG TABS 

 CARISOPRODOL (SOMA) 350MG TABS 

 CYCLOBENZAPRINE (FLEXERIL) 5MG AND 10MG TABS 

 TIZANIDINE (ZANAFLEX) 2MG AND 4MG TABS 

 

23.  HORMONES 

 CLOMIPHENE (CLOMID) 50MG TABS 

 ESTRADIOL 0.5MG AND 1MG TABS 

 MEDROXYPROGESTORONE (PROVERA) 2.5MG, 5MG, AND 10MG TABS 

 

24.  ANTI-NEOPLASTIC AGENTS 

 ANASTROZOLE (ARMIDEX) 1MG TABS 

 LETROZOLE (FEMARA) 2.5MG TABS 

 RALOXEFINE (EVISTA) 60MG TABS 

 TAMOXIFEN (NOLVADEX) 20MG TABS  

 

25.  VITAMIN/ MINERAL SUPPLEMENTS 

 ERGOCALCIFEROL (VITAMIN D2) 50,000 UNIT CAPS 

 FERRAPLUS 90 TABS 

 FOLIVANE PLUS (INTEGRA PLUS) CAPS 

 FERROUS SULFATE 325MG TABS 

 FOLIC ACID 1000MCG TABS 

 KCL (K-TAB) 10MEQ AND 20MEQ TABS 

 KCL (KLOR-CON) 20MEQ TABS 

 PRENATAL VITAMIN 

 CYANOCOBALAMIN (VITAMIN B12) 1000MCG/ML INJECTION 1ML 

 

26.  CONTRACEPTIVES  

 MONOPHASIC 

o NORETHINDRONE ACETATE/ETHINYL ESTRADIOL (JUNEL FE 1/20, LOESTRIN FE 1/20) 1MG/20 MCG  

o LEVONORGESTREL/ETHINYL ESTRADIOL (AVIANE, ALESSE) 0.1 MG/20 MCG 

o NORGESTREL/ETHINYL ESTRADIOL (LOW-OGESTREL, CRYSELLE) 0.3MG/30 MCG 

o LEVONORGESTREL/ETHINYL ESTRADIOL (INTROVALE, SEASONALE) 0.15MG/30 MCG 

o DESOGESTREL/ETHINYL ESTRADIOL (KARIVA, MIRCETTE) 0.15MG/20 MCG X 21 DAYS, THEN 

INACTIVE X 2 DAYS, THEN 10 MCG ETHINYL ESTRADIOL X 5 DAYS 

o DESOGESTREL/ETINYL ESTRADIOL (EMOQUETTE) 0.15MG/30MCG 

o DROSPIRENONE/ETHINYL ESTRADIOL (OCELLA, YASMIN) 3MG/30 MCG  

o DROSPIRENONE/ETHINYL ESTRADIOL (LORYNA, YAZ) 3MG/20 MCG  

o NORGESTIMATE/ETHINYL ESTRADIOL (PREVIFEM, SPRINTEC, ORTHO-CYCLEN) 0.25MG/35 MCG  

o NORETHINDRONE (HEATHER, CAMILA) 0.35MG 

o NORETHINDRONE/ETHINYL ESTRADIOL (GILDESS FE) 1.5MG/30MCG 

o NORETHINDRONE/ETHINYL ESTRADIOL (ALYACEN 1/35, ORTHO-NOVUM 1/35) 1MG/35 MCG  

 TRIPHASIC 

o (TILIA  FE, ESTROSTEP FE) 
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DAY 1-5: NORETHINDRONE 1 MG/ETHINYL ESTRADIOL 20 MCG,  

DAY 6-12: NORETHINDRONE 1 MG/ETHINYL ESTRADIOL 30 MCG,  

DAY 13-21: NORETHINDRONE 1 MG/ ETHINYL ESTRADIOL 35 MCG,  

DAY 22-28: FERROUS FUMARATE 75 MG 

o (TRI-PREVIFEM, ORTHO TRI-CYCLEN) 

DAY 1-7: NORGESTIMATE 0.18 MG/ ETHINYL ESTRADIOL 35 MCG,  

DAY 8-14: NORGESTIMATE 0.215 MG/ ETHINYL ESTRADIOL 35 MCG, 

DAY 15- 21: NORGESTIMATE 0.25 MG/ ETHINYL ESTRADIOL 35 MCG, 

DAY 22-28: INACTIVE  

o (CYCLAFEM 7/7/7, ORTHO NOVUM 7/7/7) 

DAY 1-7: NORETHINDRONE 0.5 MG/ ETHINYL ESTRADIOL 35 MCG,  

DAY 8-14: NORETHINDRONE 0.75 MG/ ETHINYL ESTRADIOL 35 MCG, 

DAY 15-21: NORETHINDRONE 1 MG/ ETHINYL ESTRADIOL 35 MCG, 

DAY 22-28: INACTIVE  

 VAGINAL 

o ETONOGESTREL/ETHINYL ESTRADIOL (NUVARING) 0.12 MG/15 MCG/DAY  

 PATCH 

o NORELGESTROMIN/ETHINYL ESTRADIOL (ORTHO EVRA, XULANE) 150MCG 0.35 MCG/DAY 

 

27.   BISPHOSPHONATES 

 ALENDRONATE SODIUM (FOSAMAX) 35MG AND 70MG TABS 

 

28.  BPH 

 ALFUZOSIN (UROXATRAL) 10MG TABS 

 DOXAZOSIN (CARDURA) 2MG AND 4MG TABS 

 FINASTERIDE (PROSCAR) 5MG TABS 

 PRAZOSIN  (MINIPRESS) 2MG CAPS 

 TAMSULOSIN (FLOMAX) 0.4MG CAPS 

 TERAZOSIN (HYTRIN) 1MG, 2MG, 5MG, AND 10MG CAPS 

 

29.  MIGRAINE 

 NARATRIPTAN (AMERGE) 2.5MG TABS (9) 

 RIZATRIPTAN (MAXALT) 5MG, 10MG TABS (9) 

 SUMATRIPTAN (IMITREX) TABS 50MG AND 100MG TABS (9) 

 

30.   GOUT 

 ALLOPURINOL (ZYLOPRIM) 100MG AND 300MG TABS 

 

31.  INCONTINENCE 

 OXYBUTYNIN (DITROPAN) 5MG TABS AND 5MG/5ML SYRUP 

 

32.  RESTLESS LEG SYNDROME 

 PRAMIPEXOLE (MIRAPEX) 2MG TABS 

 ROPINIROLE (REQUIP) 0.5MG, 1MG, 2MG, 3MG, 4MG, AND 5MG TABS 

 

33.  ORAL CARE 

 CHLORHEXIDINE (PERIDEX) 0.12% ORAL RINSE 

 PREVIDENT (FLUORIDE) 1.1% PASTES 

 LIDOCAINE VISCOUS 2% SOLUTION 100ML 

 

34.  MISCELLANEOUS SKIN CARE 

 LUBRIDERM ADVANCED SKIN THERAPY LOTION FOR EXTRA DRY SKIN (3 OZ) 

 ALLUMINUM CHLORIDE (DRYSOL, HYPERCARE) 20% SOLUTION 

 

35.  WEIGHT LOSS  

 PHENTERMINE (ADIPEX-P) 37.5MG TABS 

 

36.  GLUCOSE TESTING SUPPLIES 

 GE 100 (NO CODE) METER 

o GE TEST STRIPS 

o SURE COMFORT LANCETS 

 INSULIN SYRINGES OR PEN NEEDLES 


